Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



English Plain Language Summary

The following summary is provided for this pending water quality permit application
[...]
TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 67



Section 3. Classified Segments (Instructions Page 64)
Is the discharge directly into (or within 300 feet of) a classified segment?
O Yes No

If yes, this Worksheet is complete.
If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters (Instructions

Page 65)

Name of the immediate receiving waters: The proposed discharge of 0.23 MGD into South Fork
Mustang Creek thence to Mustang Creek (1244 C) thence to Brushy Creek (12 of Brazos River Basin

A. Receiving water type
Identify the appropriate description of the receiving waters.
Stream
O  Freshwater Swamp or Marsh
O Lake or Pond
Surface area, in acres: Click to enter text.
Average depth of the entire water body, in feet: Click to enter text.

Average depth of water body within a 500-foot radius of discharge point, in feet:
Click to enter text.

O Man-made Channel or Ditch
0 Open Bay
O Tidal Stream, Bayou, or Marsh

O Other, specify: Click to enter text.

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge

(check one).
[0 Intermittent - dry for at least one week during most years

O Intermittent with Perennial Pools - enduring pools with sufficient habitat to
maintain significant aquatic life uses

Perennial - normally flowing

Check the method used to characterize the area upstream (or downstream for new
dischargers).

O USGS flow records
O Historical observation by adjacent landowners

Personal observation

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 67



O Other, specify: Click to enter text.

C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles
downstream of the discharge point.

N/A

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

1 Yes No

If yes, discuss how.

Click to enter text.

E. Normal dry weather characteristics
Provide general observations of the water body during normal dry weather conditions.

Please see attached worksheet 2.1

Date and time of observation: See attached worksheet 2.1

Was the water body influenced by stormwater runoff during observations?
Yes [1 No

Section 5. General Characteristics of the Waterbody (Instructions

Page 66)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed discharge site
influenced by any of the following? Check all that apply.

O Oil field activities O Urban runoff
O Upstream discharges O Agricultural runoff
O Septic tanks Other(s), specify: N/A

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 67



B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.
O Livestock watering Contact recreation
Irrigation withdrawal Non-contact recreation

Fishing Navigation

O 0o o ad

Industrial water supply

O
O
O Domestic water supply
O Other(s), specify: N/A

X

Park activities

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the receiving water and
the surrounding area.

O Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional

Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

O Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

O Offensive: stream does not enhance aesthetics; cluttered; highly developed;
dumping areas; water discolored

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 67



Proposed Discharge Point 3 - 230,000 gpd

DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.1: STREAM PHYSICAL CHARACTERISTICS

Required for new applications, major facilities, and applications adding an outfall.

Worksheet 2.1 is not required for discharges to intermittent streams or discharges directly to
(or within 300 feet of) a classified segment.

Section 1. General Information (Instructions Page 66)

Date of study: August 14, 2024 Time of study: Afternoon (1:30PM to 5:30PM)

Stream name: South Fork Mustang Creek

Location: : 30.5752643 degrees, -97.5190178 degrees, starting at the proposed outfall location
approximately 300 feet east of CR 133, Williamson County, Texas.

Type of stream upstream of existing discharge or downstream of proposed discharge (check
one).

O Perennial Intermittent with perennial pools

Section 2. Data Collection (Instructions Page 66)

Number of stream bends that are well defined: 3
Number of stream bends that are moderately defined: 3
Number of stream bends that are poorly defined: 15
Number of riffles: o
Evidence of flow fluctuations (check one):
O Minor moderate O severe

Indicate the observed stream uses and if there is evidence of flow fluctuations or channel
obstruction/modification.

Beginning at the proposed outfall, 0.5 linear stream mile of South Fork Mustang Creek was
assessed (assessment area). A riparian corridor exists along most of the assessment area

including hackberry (Celtis occidentalis), giant ragweed (Ambrosia trifida), spike rush

(Eleocharis palustris), and cattail (Typha spp.). Aquatic species were noted including
crawfish, frogs, minnows, and perch. Areas immediately adjacent to the stream are used
for crop production and cattle ranching. Evidence of flow fluctuation includes the presence
of litter and debris, sediment, and shelving along the stream bank and within the
floodplain. Standing water was present in deeper pools, with dry stream beds in between.
Observed water flow was minimal or nonexistent and mostly insufficient to counteract
wind speed (8 mph SSE, national weather service) on the surface utilizing the float

method. The channel is incised (approx. 5 feet). Substrate is composed of silty loam, with
interspersed gravel/cobble occurring in narrower areas of the channel. A concrete box
culvert at CR 133 exists 300 feet upstream of the stream assessment. 1,800 feet
downstream of the assessment area, a low water crossing exists under a private road. The
stream widens to 100 feet in width downstream of this low water crossing. These
modifications occurred between 1995 and 2002 per aerial photography. Wetland species

dominate this area. According to the United States Army Corps of Engineers Antecedent

Precipitation Tool, the site visit occurred during “normal” conditions. The ordinary high-
water mark varied between 7 to 15 feet.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 29 of 67



Stream transects

In the table below, provide the following information for each transect downstream of the
existing or proposed discharges. Use a separate row for each transect.

Table 2.1(1) - Stream Transect Records

Stream type at Transect location Water Stream depths (ft)
transect ﬁaftfﬁft) at 4 to 10 points along each
Select riffle, run, transect from the channel
glide, or pool. See bed to the water surface.
Instructions, Separate the measurements
Definitions section. with commas.
Pool (SP 1) 30.5731624 12 0.5’,0.7’,0.6°, 0.6’, 0.8°, 1.0,
degrees, -97.5269780 0.8, 0.3
degrees, average depth = 0.66’
30’ downstream of
discharge point
Pool (SP 2) 30.5742238 11.5 0.25°,0.6’, 0.7°, 0.75’, 0.9,
degrees, -97.5194120 0.8, 0.6, 0.5
degrees, average depth = 0.64’
648’ downstream of
discharge point
Run (SP 3) 30.5759405 15 0.7, 1.0, 2.5, 2.3°, 2.2°, 2.0’,
degrees, -97.5194820 1.25°, 0.5’
degrees, average depth = 1.56’
1,765’ downstream of
discharge point
Glide (SP-4) 30.5757678 11 0.75’, 0.8, 0.9, 0.8, 1.0,
degrees, -97.51897070 1.25°,1.7°, 2.3, 1.0°, 0.75’
degrees, average depth = 1.13
2,597’ downstream of
discharge point

Section 3. Summarize Measurements (Instructions Page 66)

Streambed slope of entire reach, from USGS map in feet/feet: 5°/2,597'= 0.0019 (USGS). TNRIS
LIDAR DEM =1’/2,597 =0.000385

Approximate drainage area above the most downstream transect (from USGS map or county

highway map, in square miles): HUC 12 (Sub-basin — Mustang Creek) Appx. 6.5 square miles

upstream of Transect 4

Length of stream evaluated, in feet: 2.597

Number of lateral transects made: 4

Average stream width, in feet: 12.4

Average stream depth, in feet: 0.99

Average stream velocity, in feet/second: : N/A (only standing water was present)

Instantaneous stream flow, in cubic feet/second: N/A

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 30 of 67



Indicate flow measurement method (type of meter, floating chip timed over a fixed distance,
etc.): Float

Size of pools (large, small, moderate, none): moderate
Maximum pool depth, in feet: 2.5

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 31 of 67



Influent In

Flora WWTF - Process Flow Diagram

Phase 1 - 200,000 gpd

RAS

——» [Frimay Saeen

Screenings

Solids
Landfill| ¢&—————

v

Aeration Zone — Clarifier

DecantT

WAS WAS

Digester

A

—
Effluent

Disinfection

Effluent
Flowmeter

Effluent
Disposal

o

WASTEWATER@




Influent In

—> —— »|Equalization Basin

I ‘

Screenings

i

wessq

Flora WWTF - Process Flow Diagram

Phase 2 - 400,000 gpd

Chem Feed As Required

MBR Process Train

v

» Membrane Zone —]

Effluent |____|Discharge
Flowmeter Point

Anoxic Aeration |
Zone t Zone |
Internal Recycle

Membrane Zone

Anoxic Aeration
Zone
Zone
Internal Recycle
WAS

Solids

Landfill] «—=———|Sludge Holding Tank|

gﬁ/@TEWATER%




Influent In

Flora WWTF - Process Flow Diagram

—> —— »|Equalization Basin

Phase 3 - 600,000 gpd

Chem Feed As Required

MBR Process Train

I ;

Screenings

weossq

A

|

H > » Membrane Zone —]

E Anoxic Aeration

+| Zone Zone l

E Internal Recycle

E Anoxic Aeration

1| Zzone Zone |

: Internal Recycle

H Membrane Zone

' . Aeration

! Anoxic Zone

| Zone

' Internal Recycle
WAS

. .
|Landfi|l|<w|8mdge Holding Tank]| «

v

Effluent
Flowmeter

Discharge
Point

o

WASTEWATER@




Influent In

Flora WWTF - Process Flow Diagram

Final Phase - 850,000 gpd

Chem Feed As Required

MBR Process Train .

|

I

E > » Membrane Zone
—> —— p|Equalization Basin » Anoxic Aeration
A 1| Zone Zone I
Internal Recycle
Screenings :
E Membrane Zone
™ Anoxic Aeration
1| Zone Zone l
9 Internal Recycle
] H
g :
- ' Membrane Zone
: ] Aeration
: Anoxic Zone l
! Zone
: Internal Recycle
: Membrane Zone
: ) Aeration
v | Anoxic Zone
1| zone
: Internal Recycle
A Solids - WAS
Landfill] «—=———|Sludge Holding Tank|«

‘

A

v

Effluent
Flowmeter

Discharge
Point

o

WASTEWATER@




Flora WWTF
Wastewater Treatment Facility Process Description
Section 2 — Treatment Process

Treatment Process Description:

The treatment system in Phase 1 is an activated sludge process operated in complete mix mode followed by
chlorine disinfection. The system has a primary screen, equalization basin, aeration basin, final clarifier, and
aerobic digester. The facility utilizes chlorine or UV disinfection.

The treatment system in Phase 2 onwards will be an MBR system consisting of several process trains. The
system will have a primary screen, equalization tanks, multiple process trains consisting of anoxic, aeration,
membrane zones, and sludge holding tanks. The facility will utilize UV or Chlorine disinfection. The design will be
in accordance with Texas Administrative Code Title 30, Part 1: Texas Commission on Environmental Quality
(TCEQ) Chapter 217 (Design Criteria for Domestic Wastewater Systems).

A. Treatment Unit Sizing

Existing Activated Sludge Facility

Phase 1 —200,000 GPD

Headworks with Screening

For Full Buildout

Equalization Basin

1) 52’ x 12’ x 10.67° SWD - 49,802 gal

Aeration Basins

2) 52’ x 12’ x 10.40° SWD - 97,084 gal

(
(
(2) 26’ x 12’ x 10.67' SWD - 6,658 gal
(
(

Digester

Chlorine Contact Chamber 1) 18’ x 11’ x 8.76’ SWD — 12,974 gal

Clarifier 1) 32 dia x 10.59’ SWD - 63,674 gal
Proposed MBR Facility

Phase 2 — 400,000 GPD

Headworks with Screening

For Full Buildout

Equalization Tank

(1) 30’ x 20’ x 10.5' SWD — 94,248 gal

Sludge Holding Tank

2) 25 dia x 10.5" tall - 77,067 gal

Process Units (MBR)

Chlorine Contact Chamber

(
(3) 40 x 20 x 8.5’ SWD — 152,592 gal
(1) 20’ x 20’ x 8.5 SWD — 12,716 gal

Phase 3 — 600,000 GPD

Headworks with Screening

For Full Buildout

Equalization Tank

(2) 30’ x 20’ x 10.5' SWD — 94,248 gal

Sludge Holding Tank

3) 25 dia x 10.5’ tall — 115,601 gal

Process Units (MBR)

Chlorine Contact Chamber

(
(5) 40 x 20 x 8.5’ SWD — 254,320 gal
(2) 20’ x 10’ x 8.5" SWD — 25,432 gal

Final Phase — 850,000 GPD

Headworks with Screening

For Full Buildout

Equalization Tank

(3) 30’ x 20’ x 10.5’ SWD — 141,372

Sludge Holding Tank

4) 25 dia x 10.5’ tall — 154,134 gal

Process Units(MBR)

Chlorine Contact Chamber

(
(7) 40 x 20 x 8.5’ SWD - 356,048 gal
(3) 20’ x 10’ x 8.5" SWD — 38,148 gal




Tankage Sizing

Project

Flora WWTF - Equalization and Chlorine Calculations

Phase 2 - 400,000 gpd

Proposed 400,000 gpd - Existing 200,000 gpd

Flora Flow | 200,000 |gpd
Date 8/27/2024 2 hr peak 800,000 gpd
Phase # 2
Equalization
41,667 gal *2.5Q for 2 hrs
Chlorine sizing:
11,111 gal *4Q for 20 min

o

WASTEWATER%




Flora WWTF - Equalization and Chlorine Calculations

Tankage Sizing

Project
Date
Phase #

Equalization

83,333

Chlorine sizing:
22,222

Phase 3 - 600,000 gpd

Proposed 600,000 gpd - Existing 200,000 gpd

Flora Flow | 400,000 |gpd
8/27/2024 2 hr peak 1,600,000 gpd
3
gal *2.5Q for 2 hrs
gal *4Q for 20 min

o

WASTEWATER%




Tankage Sizing

Project

Flora WWTF - Equalization and Chlorine Calculations

Phase 4 - 850,000 gpd

Proposed 850,000 gpd - Existing 200,000 gpd

Flora Flow | 650,000 |gpd
Date 8/27/2024 2 hr peak 2,600,000 gpd
Phase # 4
Equalization
135,417 gal *2.5Q for 2 hrs
Chlorine sizing:
36,111 gal *4Q for 20 min

JIQTEWATER%




Project
Date
Phase #
Flow

Sludge Holding
Using 2% Flow for WAS Rate

WAS Rate

Sludge Storage Days
Sludge Gallons Req'd

Flora WWTF - Sludge Holding Calculations

Phase 2 - 400,000 gpd

Flora

8/27/2024

2

200000|GPD

0.2/MGD

138.8|GPM

4000 gpd

10|days

40000 gal

G@/@TEWATER@




Project
Date
Phase #
Flow

Sludge Holding
Using 2% Flow for WAS Rate

WAS Rate

Sludge Storage Days
Sludge Gallons Req'd

Flora WWTF - Sludge Holding Calculations

Phase 3 - 600,000 gpd

Flora

8/27/2024

2

300000|GPD

0.3/MGD

208.2|GPM

8000 gpd

10|days

80000 gal

4

WASTEWATER%




Project
Date
Phase #
Flow

Sludge Holding
Using 2% Flow for WAS Rate

WAS Rate

Sludge Storage Days
Sludge Gallons Req'd

Flora WWTF - Sludge Holding Calculations

Phase 4 - 850,000 gpd

Flora

8/27/2024

2

300000|GPD

0.3/MGD

208.2|GPM

13000 gpd

10|days

130000 gal

4

WASTEWATER%




Flora WWTF - Bioreactor Calculations

Bioreactor Calculation

4

1. Design Calculation

b
1.1 Influent (m3/day)

(gal/day) 1.2 Factors
unit m3/day gal/day HRT 19.0 hr
Average 379 100,000 SRT 25.0 day
C/N 47
Items Items
c/pP 29.6
Design 757 | 200,000 Temp 20,0 °C
Flow
Sludge return 250 %
1.3 Influent Quality
BOD CODy, SS T-N T-P E.coli.
Items Remarks
(mg/L) (mg/L) (mg/L) (mg/L) (mg/L) (Count/mL)
Water quality 350.0 525.0 300.0 70.0 9.0 55000
1.4 Influent and Effluent Water Quality
BOD CODy, SS T-N T-P E.coli.
Items
(mg/L) (mg/L) (mg/L) (mg/L) (mg/L) (Count/mL)
Influent quality 350.0 525.0 300.0 70.0 9.0 55,000
Effluent quality 5.0 10.0 5.0 20.0 1.0 1.26
1.5 Bioreactor Volume
Width Length Depth Height tank Volume HRT
Items
(mW) (mL) (mHe) (mH) (#) (m°) (hr)
Anoxic 2.4 12.0 2.2 2.3 2 124.1 7.9
Oxic 2.4 12.0 2.1 2.3 2 118.4 7.5
MBR 2.4 12.0 2.0 2.3 1 56.4 3.6
Total 363.8 19.0
Note: If biorector volume sizes are above the volume calcauted by 30-40%, it will be okay.
r v
1.6 Sludge Production 1.7 Air Requirement
Water
Sludge (m*/day) i
contents (%) Oxic reactor (m®/min) 3.11
Items Items
6.0 99.2
MBR (m®/min) 12.0

o

WASTEWATER@




2 MASS BALANCE
Q= 757 ni/day)
Influent
Q 757
BOD 350.0 132.5
CoD 525.0 198.7
SS 300.0 113.6
T-N 70.0 26.5
T-P 9.0 3.4
E.Coli | 55,000 |Count/ml

Drum Screen
BOD 10%
CoD 10%

SS 30%
T-N 5%
T-P 5%

200,000 GPD
BEQ Tank Bioreactors Factors Effluent

Q 757 Q 757 5,800 Q 757
BOD 315.0 119.2 BOD 315.0 119.2 MLSS 5,800 BOD 5.0 1.9
CoD 472.5 178.8 COoD 472.5 178.8 8,000 COoD 10.0 3.7

SS 210.0 79.5 SS 210.0 79.5 F/M 0.06 SS 5.0 1.9
T-N 66.5 25.2 T-N 66.5 25.2 TEMP. 20 T-N 20.0 7.5
T-P 8.6 3.2 T-P 8.6 3.2 SRT 42.6 T-P 1.0 0.4
E.Coli 55000 [Count/ml| E.Coli | 55,000 |Count/ml| MLVSS 0.69 E.Coli 1 (Count/ml|

FLUX 0.4
»

o

EQ Tank

Aerated EQ

Sludge Return =

111
g

Bioreactors+
Membrane

Temp. : 20 °C
68 F
Re use

Q 373
BOD 5.0 1.9
CoD 10.0 3.7
SS 5.0 1.9
T-N 20.0 7.5
T-P 1.0 0.4
E.Coli 1 (Count/ml|

2.5 Q
Sludge Bioreactors
Q 6.0 BOD 98.4
BOD 4,567 27.4 COD 97.9
CoD 3,928 23.6 SS 97.6
SS 8,000 48.0 T-N 69.9
T-N 664 4.0 T-P 88.3
T-P 478 2.9 E.Coli 100.0
<
-

Sludge Tank

Legend

Sewage

Sludge

Unit

m/d

Con.

mg/L

Load

kg/day

WASTEWATER




Appendix (Designh Parameters)

Items Ranges Design Values Unit
Anoxic/0xic MLSS (Xtsp) 4,000 ~ 9,500 5,800 mg/L
Oxic MLSS (Xox) 6,000 ~ 12,000 8,000 mg/L
MLVSS/MLSS(Xy) MLVSS / MLSS 07
F/M ration 0.01 ~ 0.30 0.06 |kgBOD/kgMLVSS-d|
Sludge return (X,;) 50 ~ 400 250 %
Sludge retention time (SRT) 15 ~ 50 35.6 day
Bio reactor temperature 10 ~ 30 20 °C
Bio reactor pH 6.8 ~ 7.2 7.0
Dissolved Oxygen concentration (DO) 2.0 ~ 5.0 20 mg/L
Y (net), Sludge yield 030 ~ 0.60 0.47 | mgvSS/mgBOD;en
b, Sludge decay coefficient 0.05 ~ 0.30 0.15 day™
Uy Max nitrifier production 030 ~ 0.60 047 day'l
Y(net), Nitrifier yield 0.10 ~ 0.30 0.20 |mgvsS/mgNH N em
K,, 0, Half saturation coefficient 040 ~ 0.60 0.50 0, mg/L
Ky NH4-N Half saturation coefficient 020 ~ 5.00 0.74 | NH4-N mg/L

040 | m’/m*d
Membrane Flux Design 16.7 LMH
98 GFD

SNR, Specific Nitrification Rate Oxic 2.70 |mgNHN/gMLVSS-hr
SDNR, Specific denitrification Rate 2.70 |mgNOzN/gMLVSS-hr
SPUR 1.24 | mgP/gMLSShr
BOD/P,q 12.0 | Preleasing
BOD/No,-N o 2.86 |Denitrification
N/VSS, Nitrogen % in Biomass 5.00 ~ 12.0 120 %
P/VSS, Phosphofus % in Biomass 1.00 ~ 7.50 5.8 |P uptaking (%)

o

WASTEWATER@




Existing
Lift Station

150' Buffer from WWTF treatment units

Existing
Control Panel and Generator Pad

Proposed
Control Panel and Generator Pad

Existing
Phase 1 WWTF treatment units boundary

150' Buffer from WWTF treatment units

Proposed
Lift Station \O
150' Buffer from WWTF treatment units

Access Road

Proposed
Phases 2-4 WWTF treatment units boundary

0 50 100

—

SCALE: 1" =100 FT.

150' Buffer from WWTF treatment units & %
WASTEWATER

© Copyright 2024 - JA Wastewater, LLC - All Rights Reserved C:\Users\aupad\DC\ACCDocs\JAWastewater\162 - Flora WWTF Permitting\Project Files\DWGs\Flora Permitting_Final_AU.dwg, 9/12/2024 12:36 PM Ash Upadhyaya




Flora WWTF - Site Map

Proposed
Discharge Point 2

Existing
Discharge Point 1

Proposed
Discharge Point 3

800 1600

SCALE: 1" =1600 FT.

&

WASTEWATER

150' Buffer from WWTF treatment units

© Copyright 2024 - JA Wastewater, LLC - All Rights Reserved C:\Users\aupad\DC\ACCDocs\JAWastewater\162 - Flora WWTF Permitting\Project Files\DWGs\Flora Permitting_Final.dwg, 8/29/2024 2:47 PM Ash Upadhyaya




Flora WWTF - Original Photos Map

Proposed
Discharge Point 2

Existing
Discharge Point 1

Proposed
Discharge Point 3

800 1600

SCALE: 1" =1600 FT.
150" Buffer from WWTF treatment units

© Copyright 2024 - JA Wastewater, LLC - All Rights Reserved C:\Users\aupad\DC\ACCDocs\JAWastewater\162 - Flora WWTF Permitting\Project Files\DWGs\Flora Permitting_Final.dwg, 8/29/2024 2:47 PM Ash Upadhyaya




Flora WWTF - Original Photos

o, TN Nks

WWTEF Site Downstream of

Discharge Point 3 |

Upstream of ) Downstream of
Discharge Point 2 ' ; Discharge Point 2 &